ASSEMBLY INSTRUCTIONS
ASHFORD 4 & 8 SHAFT

JACK LOOMS

FRONT VIEW
FOUR SHAFT JACK
LOOM

REAR VIEW
FOUR SHAFT JACK
LOOM

P OBOX 474 415 WEST STREET ASHBURTON NEW ZEALAND
5/AA



L [ 2
50
o O
. . .
..P‘_
I 5
a
i w ¢
b 4L .5;
JI ey | v
o g e te el e
llallef ]| @ @ 3| 13
g W of
o !
allf1ef]e o ;| 21 151 L e
F wl fu = = 0 ﬁ
I AR RN HAE
5:33 O J L
A L L UL

CASTLE TOP RAIL

_{

CASTLE TOP RRAL T

CASTLE, SHELF \V;

‘m o
e &
BEATER, BOTTOM QA \?)
A
* BACK BEAM Y 05 ul
4
a
ol
e FRONT  BEAM v o\\\®

: ¢ * . * s

[. . RAIL. ™\ . \

. o . . * B

{ . . RAIL M . 3

CLOTH BEAM SURPORT CLOTH BEANM  Supoar
[ ] -
i F ° °. ® ¥x
RADDLE
WARP ROLLER Z i
“ CLOTH BEAM H

FLAT STEEL  BN’s

g - ® BACK UPRIGHT C )
{ ° ® BACK upPRGUT ¢ CX D)

SHAFT
|

(.. . . P . . . - . ..J

JEVER RASSEMBLY ™




N
J
RATCHET LEVER
SToP

S SHAFT ONLY
CENTRE TREADLE

P e e e — e e ey e -

STEEL. SHAFT p

RADOLE PIN

70 ean HEX BOLT

] 3
o
L
O
RADDLE
BLOCK
- )
4 SHAFT ONLY
SAUARE

O

o = — o — . —— e — —— ]

WOODEN SPACER
L

fee — e e e — o — e — ]

CRANK HANDLE f

b — -

QE)MM  MEX Bo:;r’

WO mmn

HEX

[Cleiny

S OVER S 128 NQaT

20 o

SPRING

UL

I

SPLIT PN €

ﬂ\\m\a\ﬁ\\\mﬁwﬁ

[6mm SCREW

40 SCREW

C

SHAFT

HOOoK VvV



Jack Loom Hardwar e Checklist

QUANTITY
HARDWARE
TYPE HARDWARE
Bag 1
3 M8x 50 Eng Bolt
1 M8x 70 Eng Bolt
4 M8x 80 Eng Bolt
4 M8x 90 Eng Bolt
2 M8x 110 Eng Bolt
2 M8x 130 Eng Bolt
3 M8 x 55 Cup Bolt
10 M8 x 70 Cup Bolt
2 M8x 75 Cup Bolt
1 M8 x 100 Cup Bolt
Bag 2
48 M8 x 25 Washer
2 3/8 x 7/8 Washer
15 8x 1%2" Super Screw
6 M8Wing Nut
1 3/8” Hex Nut
1 6.30x 40 Cotter Pin
3 40 x 8 Screw Hook Zinc
Bag 3
10 M8 Barrel Nuts
4 M8 Nylock Nuts
12 M8 Hex Nuts
4 1/8" Starlock Dome Caps
4 Shaft Hooks
1 M8 x 12 mm Brass Spacer
2 12 mm Rubber Buffers
2 6 X 5/8 Pan Head BMA Screws
2 5/8 x 89 mm Steel Rods
6 8 mmx 120 mm Steel Rods
Y4 x 95 mm Steel Rods
Bag 4
12 600 mmNylonBraid
24 580 mm 1208 String
1 Heddle Hook

1 Reed Hook

(Eight Shaft: 11)

(Eight Shaft: 2x M8 Dome Nuts)

(Eight Shaft: 85)

(Eight Shaft: 13)

(Eight Shaft: 8)

(Eight Shaft: 8)

(Eight Shaft: 8mm x 172 mm)

(Eight Shaft: 40)



S1Jed Woo Moer



Ryt
S

b

SN

‘Alquiasse Asea 10j pasaqunu ase sued ulep

JINVHd 40 AT9IN3SSY

ulolsyred paogqunu a LY



ASSEMBLY INSTRUCTIONS
ASHFORD 4 & 8 SHAFT
JACK LOOMS

Toolsr eq uired: Screwdriver, hammer, ruler, candlewax, light lubrication oil and
adjustable spanner.

Finishin g the wood: Thewood your Jack Loom ismade of hasbeen lacquered to providea
smooth attractivefinish. If desired, use Ashford wax polish to enhance
thenatural beauty of thewood.

Before Assembl Y. - Read the completeinstructionsand identify all partsand hardware.
-BOLTS. Check and sort the sizesagainst thefull-sizedrawing on
page 3. Check quantitieson page4.
- Rub candlewax or soap on the threads of the woodscrewsto
make assembly easier.



ASSEMBLY OF THE LOOM

1 Assemblethebaseasdetalled inillustration 1 and 2 using 90 mm hex head bolts, washersand
barrel nuts. Notetheholesinrail BX aretothetop. BushesinpartsC and CX areontheinside.

3 A ~—TENON
= N
¥ |

NYLON NYLON ‘
BUSH C/ BUSH /
c o |||
| ox
/ } LEAD HOLE
B i " | FOR RATCWET
) // T LEVER STOP
. ax
Bx W\
2 SHAFT onNLY

DX

N
@
qom.m HEX BOLT
x>
\9

TJLLUSTRATION 2




Bolt castlesideE tothe outside of baserail A, and the castlesideEX tothe baserail AX using
70 mm round head bolts, washersand hex nutsasshown inillustration 3. Notethenylon shaft
guidesaretotheinside of theframeand holesfor the beater stopsfaceforward.

SecuretheblocksO to theinside of the castle sidesE and EX with 70 mm round head bolts,
washersand nutsasshowninillustration 3.

BEATER SToP

RUBBER BUFFER

(TAP IN WITH ~ 0 ) WRSHERS
HAMME R) ~ 0 -
' HEX Nuts
©

70

ROUND HEAD
2OITS
(TAP IN wWiTH
HAMMER.) - WASHERS
(©).
B
@
HEX NuTts

TLLUSTRATION 3




10

4 Secureonerail M to blocksO using 40 mm screws. |llustration 4. Note the position of the holes

7

for the stedl rodsx.

Placethe 6 stedl rodsx intotheraill M.

FOR FOUR SHAFT LOOMS:

Place square wooden spacersonto thetwo lower rodsx followed by alever assembly N. Place
two washersonto each lower rodx followed by another lever assembly N. Repest thisprocedure

until al thelever assembliesarein position, finishing with wooden spacers. A drop of light oil onthe
rodswill help maketreadling easier. Seeillustration 4a.

FOR EIGHT SHAFT LOOMS:

Place 5 washersonto thelower rodsx followed by alever assembly N. Place 2 washersonto each
lower rod x followed by another lever assembly N. Repest thisprocedureuntil al thelever
assembliesarein position, finishingwith 5washers. A drop of light oil ontherodswill help make
treadling easier. Seeillustration 4a.

Locatethe second rail M onto the steel rodsx and secureto blocksO with 40 mm screws.

L 3
N NYLON SHAFT
— GUIDES
BEATER STOP

HOLES

JLLUSTRATION 4




4 shalls

4

Wooden Spacer

»
- i

g
k9

R e L R R L .~~~ 2 At EES PRREE IR REEE e
E R R T E RN TN
A RERES SRR R B B
AR SRR PR EE R R

L R e T T T A E L |
desdds rampes sBEd LR dEBE
A Y -.‘I.I.“l.i..l..-i“l_.ll..l_l...

|
| - TTES
e et | g .....n..... X
- - o i
Sttt L L R R AT i E R TR l”.-_ -
I._Il.'_i.i.irl.l_l.l.l_.lllril o l.-.l_iill..l.i.l_.ll_l_ i 1 R
L] & om Ll ] L 2 LR . L L 4

Pl B = ol A i Bl ad o b ok

% shafls

ILLUSTRATION 4a



12

8 [ dentify the cloth beam supportsF (left) and FX (right). FX hasacounterbored holefacing
the outside.

9 Attachbut do not tighten FX to DX with an 80 mm hex bolt, washer and barrel nut and toEX with
a130 mm hex bolt washer and barrel nut asshowninillustration 5. Repeat for the opposite side
withF, D andE. Keepingthenylonbushestotheinside.

for eight shaft looms:
A 195 mm threaded shaft, dome nut, washer and barrel nutn are used to connectF andFX toE
and EX.

10 Slidetheratchet lever G onto the steel shaft on the cloth beamH and ensurethe pawl engagesthe
ratchet teeth. Seeillustration 6.

11 Twist the cloth beam support FX dightly and locate the cloth beamH into the nylon bush. LowerH
sotheholesinH andF lineup and then tap asteel shaft p through thenylon bushandintoH. Then
tighten theboltssecuringF and FX.

WASHER /;30"\"\
| 5 Hex eor-4

/ SHAFT LOOM ONLY
-~
-

3 SHAFT Loom
USE THRzADEgNLY
SHAFT AND DoMENUT

BORED HOLE

-
-
-~

WASHER

80mm
HEX BOLT

ILLUSTRATION 5

RATCHET

ILLUSTRATION 6

RATCHET
LEVER G




NYLON SHAFT
* GUIDES

RATC?]ET DOG

ILUSTRATION 7

12 Securetheratchet lever stop to theinsde of thefront upright DX with a40 mm screw. Thesoping
sideof the stop should faceinwardsat thetop to support thelever. When transporting theloom pull
thelever sideways past the stop and let it hang down. Seeillustration 7.

13 Attach theratchet dogh to theright cloth beam support FX asshowninillustration 8 usnga50 mm
hex bolt, oversize nut, washer and nyloc nut. Thehead of the bolt will haveto betapped into the
counterbored hole. The dog should movefreely after tightening the nut. Seeillustration 8.

ILLUSTRATION §

13



14

14 treadlesfour shaft looms:
With holesin dotsto the bottom, place six treadlesJ onto thelong steel rod with round wooden
spacersk between. Placealarge holewasher at each end followed by thetreadleblocksl. Note

that therod holesinl must betowardsthetop. Bolt both blocksl to BX with 70 mm round head

bolts, washersand nutsas shown inillustration 9.

treadles eight shaft looms:

For the eight shaft loom an extrasupport block isbolted to the centre of BX and 5treadlesare
located either side.

15 Tap a50 mm hex bolt through theinside of castle sideEX asshowninillustration 10 and secure
to aspacer P with awasher and wingnut. Notethe middled ot iscloser to therear of theloom and
isused to hold the back beam in the closed position.

E. WASHER
) TO e, ROLLID TOrrem
|/ F~=-HERD BoLT HEAD

Vi ——___TAP N WITH HAMMER_—
"|.|'I

5th 6th
TuustraTon) 104




15

16 Attach the hole end of P to the back upright CX with a55 mm round head bolt, washer and
wingnut.
17 Removethe wooden spacer P from the castleE to allow thewarp roller Z tofit between the uprights

without twisting them. Then placethewarp roller between the back uprightsC andCX by locating
the shaft of thewarp roller into the nylon bushinCX. Securethewarp roller by tapping asteel shaft

p through thenylon bushinC andintoZ. Repest steps16 and 17 for the other side.

18 Thread two screw hooksinto the brakelever W and one screw hook into the hole underneath FX
asshowninillustration 12.

19 Push a70 mm hex bolt and washer through the castlesideEX. Placeawasher, thebrakelever W,
awasher and then anyloc nut onto the bolt. Tighten sufficiently with two spanners so the brakelever
movesfreely. Seeillustration 11.

20 Push the 55 mm round head bolt through the upright CX. Thenlocate awasher, brassbush, loop of
the brake cable, washer and hex nut onto the bolt. Now wind the cable around the brake drum and
attach the turnbuckleto the screw hook at the end of thebrakelever W. Seeillustration 11.

NOTE: When foldingtheloom theturnbuckleMUST beloosened.

BRAKE DRUM aW

55 % B -
ROUND HEAD BOLT

TAP IN WITH HAMMER

TLLUSTRATION ||




16

21 L ocate the spring between the screw hooksinFX and brakelever W. Seeillustration 12.
NOTE: If thebrakedoesnot easily release check thefollowing:
A) Adjust theturnbuckle so thereisabout 30 mm of sidewaysmovement inwirerope.

B) That thewireropeiswound evenly on the brake drum and isnot crossed over.
C) Whenthebrakedrumismanufactured and zinc plated, arough finish can occur which may need
to be smoothed off with either afinefile or emery paper.
D) Adropof light lubrication oil onthe brake drum may assist the braketo function properly.
22 Attach the handlef to the crank G with a100 mm round head bolt by threading the bolt throughf

and G and locking it with ahex nut. Thenlocate crank G onto the shaft of warprollerZ andlock in
placewithasplit pine. Spread theendsof thepinto prevent it falling out. Seeillustration 12.

NOTE: Thecloth and warp roller must rotatein thedirection shown. Seeillustration 12a.

FX
0
CRANK 7 !
SCREW HOOK %
3
i
<3
@ sPrnG ———> |
HEX ’fi
NUr N ‘fj
N =
\
AN
100 men o
ROUND HEAD Ty
oLy /f/i -
Y

7Ome ROUND
HEAD 8oLTS

(0)- Q
/// HEX NuT/

ILLUSTRATION {2,

Q0T BEAM W WARP ROLLER Z

Illustration 12a




|
I
|
i

R R — LT ETREE

Haddies of knotleas, non
siraiching, duraine poly
galer, Haddias stay aqguay
lgngth, Eyas are always on
the same leved,

23 assembly of the shafts
YourAshford Jack Loom has been supplied with Texsolv Heddles.
Each bundle contains 100 heddleswhich enableyou to use 200 per

shaft on afour shaft loom and 100 per shaft on aneight shaft loom.

Toload theheddles:
Takeabundle of heddles(DO NOT REMOVETHE PINK TIES)

Thread theflat steel bars(see note at bottom of page if you have a
800mmIoom) through the bundletop and bottom asillustrated in
illustration 14b. Thencarefully springthesteel barsintothedotsin
the shaftstaking carenot to bend the bars.

THEN removethetiesand spread the heddles. ExtraTexsolv heddles
for finer threadings may be obtained from your Ashford dealer.

I Ilus‘\'rad'ion hb.

or cut. (Usesharp scissors.) Cutting
isbest when the heddlesare hanging
ontheharness.

17

PLEASE NOTE:

If your loom is an 800mm loom, the steel bars are
round and please omit step 24 and go straight to
step 25.




18

24 Each shaft one holeon either side. Fit onehook v into one side of each shaft. Secureby pressing a

dome capw onto thehook. It may be easier to do thiswhen the hook v issitting acrossthe corner
of atable. Spread the heddlesevenly either side of thehook and then clip the stainlesssteel bar
over thehook. The hooks prevent the barsfrom saggingwhenbeingraised. Seeillustrations
13,13 A and 14.

25 Rub candlewax on the ends of the shafts beforeloading them into the nylon guides. Load the shafts

and locatethejack pinintotheholeinthe shaft. If any of the shaftsare curved, |oad them so that the
curvesareall inthe samedirection. Load the harnesses so that if any are bent, to avoid them rubbing

on each other put thebendsall inthe same direction

DOME CAP W.
~—> ==

FLAT STEEL BAR

ILLUSTRATION 13 R TLLUSTRATION |4




19

26 AttachthecastletoprailsT tothecastle sideskE and EX with 40 mm screws. LocatetheshelfV
ontothecastle. Itiseasily removablefor accessto the shafts. Seeillustration 15.

27 L ocatethefront and back beamsY onto thetenonsof uprightsC, CX andD, DX. Thebeamsare
eas ly removableto allow accessto the shaftswhen warping.

28 Tap the beater stopsj into the castlesidesE andEX. Notethelead holesfor the screwsface out.
Then attach the rubber buffers to the stopswith 16 mm screws.

29 Assemblethebeater by joining the sidesQ to the bottom rail R with 80 mm hex head bolts, washers
and barrel nutsn. Notethe shuttleracefacesforward. Seeillustration 16.

30 Placethereed into thegroovein thebottomrail R. Securethetop beater rail Sto thesideswith
75 mm round head bolts, washersand wing nuts.

TLLUSTRATION IS \/




20

75mm ROUND HEAD BOLT TAP IN WiTH HAMMER
WASHER

BARREL Nur
( HIODEN)

FX ﬁf
K\/ TLLUSTRATION 16

NYLOC _NuT

D)

CENTRZ
WOLE

<
.QQ.O"\ HEX BoLT

ILLUSTRATION |7

31 Placethebeater in position ontheloom frameand push a110 mm hex bolt and washer through the
sideQ, thefront holein the spacer blocks attached to the sidesA and AX and secure with washer
and nyloc nut. Thetwo holesinthe spacer blocksallow the beater to be moved forwardsor
backwardsto suit theweaving. Seeillustration 17. Do not tighten bolts. Beater must move
backwar dsand forwar dsfreely.




21

32 Flametheendsof the nylon cordsto prevent fraying. Thentieaknot inthe cordsand connect the
treadlesJ tothe paralel lams. Seeillustration 18.

NOTE: Therearefour paralel lamsand four dotsin each treadleon thefour shaft loom, and eight
lamsand eight dotsin each treadle on theeight shaft loom. After determining the pattern required,

connect the cord from each lamto thedot inthetreadledirectly beneath it. Theknotsinthecords

|locateinto the holesin theunderside of thetreadles.

[llustration 19isone of many aternativetie upsfor thefour shaft loom with treadlesone and six
for tabby weave.

|
KXN
| (oo

KB

4
3
b3
1

o [e

611514321

JLLUSTRATION |9




tieup for 8 shaft jack loom

t | o

SR,

* ¢ |

' o |

*e ¢

te| [¢¢

SEEYIEE.

¢t [ ¢9

te || ¢¢

t e[ [+

¢ | [ ¢¢ | [¢

ENENENK,

- w2 oy




f//,f

chP

- RADOLE
RADDIE | -
PIN | aprst

aeoSt®

==

RRADDLE AOnven SCREW
BLOCK j‘\‘§A

FXx
EX

ILLUSTRATION 20
| U

33 Attach theraddleblocksto the castle sidesE and E X with 40 mm screws. Then locatetheraddle
pinsinto these blocksand sit theraddlein position. Seeillustration 20.

34 Slidetheround apron sticksinto the pockets sewn into the end of the cloth aprons. Tietheround
warp sticksparalléel to the apron stickswith the cut pieces of string asshown inillustration 21.

illustration 21.

TLLUSTRATION 21,

Theloom isnow ready to bewarped. Refer tothe
LEARN TO WEAVE booklet for moreinformation.




